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Testing laboratory of physical properties of materials, structures and bt L1007.1
buildings — Zlin, Testing laboratory No. 1007.1, accredited by the CAI
according to CSN EN ISO/IEC 17025:2018

Test Report No. 264/20

Laboratory measurement of airborne and impact sound Insulation,
measurement of the improvement of impact sound ins ulation
according to standards CSN EN ISO 10140-2, CSN EN I1SO 10140-3,
CSN EN ISO 10140-1, Annex H

Test subject: iX CPP20 cement screed on the Airium layer, the Goldflex mat
and a heavyweight reference floor

Contract No: 415000183 Number of pages: 8
Number of copies: 2
Copy No.: le

Customer: Lafarge Cement S.A.
Warsawska 110
28-366 Matogoszcz
Poland

Sample accepted on: 30.06. — 30.07. 2020
Tested on: 05.08.2019

Tested by the Acoustics Laboratory

Technical head of laboratory: Ing. Miroslav Figalla

Head of testing laboratory No. 1007.1:
Ing. Petra Hrdinova

The Accredited Testing Laboratory hereby declares that test results cover the tested object
only and does not imply approval or certification of the tested product. Without a written
consent by the Testing Laboratory, the Test Report may not be reproduced otherwise than
in full.
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